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1l AL ES T 1Ll WT 26650 2S1P 7.4V 5000mAh 37Wh
#Hd LAk | Chinese

Name of Sample EX

Rechargeable Li-ion Battery WT 26650 2SIP 7.4V 5000mAh 37Wh

English
a5 1120090414
Sample No.
EX™R-¥ TR EE B e R AT BR A 7
Consignor Ningbo Huitong New Energy Technology Co., Ltd.
A FEHL TS B IR A PR A T
Manufacturer Ningbo Huitong New Energy Technology Co., Ltd.
o ik WO (R TR e is i g #3015 kb bRty

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1

Section 38.3

HRAFAE AR & TR St R RbrET 1)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6 Amend. 1
Section 38.3
= n 9 Xn 3 e =
A# e Tt AR I
Ppearance Blue;_'Cylinder plastics film shell
S 3 < Ay b
GRE LGz 9090-09-24 A RALIE B 2020-09-28 ~ 2020-10-23
Accepted Date Test Date
R, SR TR E)) - bt s AR AT BR b - E 2 - A
A A i EE RO s FA SR 3 ; ol AT B il 28 vl s a0

Altitude simulation, Thermal test;Vibration, Shock, External short

Test ltems cirecuit, Impact, Overcharge, Forced discharge
@ 15

by ) Ve R M. b ¢ 2T N AL 4 s s N\ N o N B . - _“‘L ’A‘,C/ N o
GRW. PRAGENAN CCERR M wemBEY T 5N\
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FriftEEsk ., \\‘{\\) 7~
Fow I E=2vo8 The sample has passed the test items of UNITED NATIONS ” e%pen on Tthe |
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criter a.'ASG/A 11/1@/6
Conclusion Amend. 1 38.3 2 i

"2 H M (Date) : 20

Py A7 B4 HL b 4IRechargeable Lithium Battery. /
/.
Comment
FHE / R S AL
Consignor /
Address Post Code
oo 1 | W" T %’ﬁ‘i S @ﬁ
Approver: i Checker: Compiler:
RE

Titles HILE TR2N (Vice chief engineer)
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B = A FAERRAFELR S : g
= | ATERRIMT RS BASR | AFER | Hi
Name of Test Standard requirement or The .
No. ltems Clause Number of Standard Test Result | Conclusion | Remark
WA T a b BRIz i i il a6 fkbr
. > HET MY ST/SG/AC. l()/lI/Rcv 6 Amend. 1 38.3 | [0pH T+
1 =k SR | o L 1 . o
Altitude ok e See Appendix 1 (=] /
) . Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T. 1
AT T ERs STmE i @i wlik Ry
R HETIEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38. 3 LB 2
Thermal test L‘\ \!;Enuefl ol Tests e}ml CriLcri;E ' S DR P;s,sed £
ST/SG/AC. 10/11/Rev. 6 Amend. I Section
38.3 Test T.2
WA T a @ Te g s 210 i fkr
3 HETE) ST/SG/AC. 10/11/Rev. 6 Amend. L 38.3 [ LK% 3
3 Vibrati ‘Mlﬂ 3 L 7 See Appendix 3 HH /
1bration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
8.3 Test T.3
RATE T fE R S i e @i Wl Aiks
) i {ﬂkM”Z) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ik 4 At
I\ T 4 See Appendis ;
Shock UN Manual of Tests and Criteria R P;ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
#.3 Test T.4
WG B CRTEIG Seal i 8T R
o= HEFEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | i bk
5 E SPAELE BT 5 3 S)Le,‘gJA&ppgndix 5 H /
xternal short oy wanual of Tests and Criteria o
clrcuilt ST/SG/AC. 10/11/Rev. 8 Amend. | Section
38. 3 Test T.5
Ko [E O fER STz i gl 58 Aby
. ST/SG/AC. 10/11/Rev. 6 Amend. 1 383 | i sk ¢
6 it BT, 6 )u[fﬂ = g - s
Impact ... e See Appendix 6 & /
D UN Manual of Tests and Critveria Passed
S1/H(v//\L. 10/11/Rev. 6 Amend. 1 Section
3 Test T.6
XAlLl CRF GRS TS fa AT B8 Ak
ot HEFHY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ke 7
1 KT 7 : o
Overcharge UN Manual of Tests and Criteria SEe Oppandiz 0 P:ss%ed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7
AN OCTER Te iz iing g4 15 ukhﬂ”ﬂ'
g 2R {%‘fl_\] Z ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W32 8 ot
s 1\ : £
Forced discharge UN Manual of Tests and Criteria See Jnpendiz § P'clllssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
IR A4 BTN :22°C-25°C s RETGE : /%
Test Environment Ambient temperature:22°C-25°C ;Ambient humidity:/%
Condition
ol )
. Test Iltem
HaRBHAL — —
Subcontracted Test SOxkE | LK / R /
Condition Subcontracted | Name Post Code
Laboratory Hohk / w4 y
Address Tel

VAW /7
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A3 | BRRE LA | w D)
No. Name of Test Items Altitude simulation
sis a2 Vil
#E | HRRE RIRH Before RIBE M| gk |MARE | S
%5 Sample Status RE iy RE Fr#& 95 | Mass Loss | Residual |TL%&
Sample Mass ocv Mass ocv OCV  |Other
No. /g AY /g /v /% /% Event
001 | oyt & ] 191,23 8. 30 191. 22 8. 30 0.01 100.00 | ©
002 | oot | 190,83 8.35 190.83 | 8.35 0.00 | 100.00 | o
008 | e .y | 18062 8. 35 190.54 | 8.35 0. 04 100.00 | o
004 | pemERL 19116 8.34 | 191.13 | 8 .34 0.02 | 100.00 | ©
005 | evepr et 1 190,82 8. 33 190.77 | 8.33 0.03 | 100.00 | o
006 | yoprg e oom o | 191.gab 8. 34 19117 8. 34 0.00 | 100.00 | o
007 | peprirrs 4180 12 8. 33 190.13 | 8.33 0.00 | 100.00 | o
008 | prvporar® 1190, 66 8. 34 190.70 | 8.34 0.00 | 100.00 | o

©) K2 This space intentionally
2A l\lE left blank

FEr LR V-RA DR R R PR K 0-RiR. LRA. LMK, LKL, Tk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F% g RRFE LA | AR
No. Name of Test Items Thermal test
Y 2 s
H | Haws el B REE A | gk Haem K
%5 Sample Status RE | FROLE RZ Fr#&d, /& | Mass Loss| Residual | L%
Sample Mass ocv Mass OoCV OCV |Other
No. /g A% /g N /% /% Event
ICYCSE A A . ; ‘
001 1CYC Ful ly‘“ch,‘n_gud 191. 22 8. 30 191. 26 8. 24 0. 00 99. 28 ¢}
1CYC5E 4= e =
002 1CYC Fully charged 190. 83 8. 35 190. 85 8.29 0.00 99. 28 0
1ICYCHE A A = o= ’
003 ICYC Ful 1; charged 190. 54 8.35 190. 63 8.28 0.00 99. 16 0
1CYCHE 4 A H . ;
004 | \oye puriy ohmea | 191.13 8. 34 191. 22 8. 28 0. 00 99.28 | o©
250YC5E A o . ;
005 950YC Ful ];Churgcd 190. 77 8. 33 190. 85 8.27 0. 00 99. 28 0
25CYCHE A 1 - 3 o :
006 95CYC Fully charged 191..17 8. 34 191, 18 8.27 0.00 99. 16 0
25CYCHE A7l ; ¢ A
007 250YC Ful I:Chﬂrgcd 190. 13 8. 33 190. 21 8. 26 0.00 99. 16 0
008 Z6CtCn 190. 70 8. 34 190. 71 8. 27 0. 00 99.16 | o

25CYC Fully charged

RS This space intentionally
LR EE left blank

o E=>~

&k LR V-RA DRk R-LE F-RK 0-Rwk. LIRS, LK. BKE. Fik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ; BRAE 24 | R
No. Name of Test Items | yibration
Y YN wiw
2 HRR A RIDH] Before RIS After e AL A,
%5 Sample Status RE FREE| RE Fr#&-4, /% | Mass Loss | Residual | FU
Sample Mass oCcVv Mass oCV oCcVv Other
No. /g N /g A% /% /% Event
ICYC5E A
001 Y Tl s | 19126 8.24 191. 21 8. 24 0.03 100. 00 0
1ICYCHE A8 ’
002 110 Foly maret | 190.85 8.29 190. 84 8. 28 0. 01 99. 88 0
003 | | onnERL ] 190,63 | 828 190.63 | 8.28 0.00 | 100.00 [ o
004 [ | OEERT ] 19122 8.28 191. 17 8. 27 0. 03 99. 88 0
- 25CYC5E 7 F . .
005 | pepopirss oes | 190,85 8. 27 190. 83 8. 27 0. 01 100. 00 0
25CYC5E A Fo My s e o ;
008 | yscve purts o og | 191.18 B 191. 20 8. 26 0. 00 99. 88 0
007 | jrqepuramt ] 190.21 | 8.26 190.14 | 8.26 0.04 | 100.00 | o
008 ZCiC e 190. 71 8.27 190. 69 8.27 0.01 100. 00 0

25CYC Fully charged

2z {This space intentionally
EL A

left blank

FiE: LR V-IRA D-RAR R-2E PRk 0-RR. ALBA. Mk, L. Aik.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 ] ol R B 4 AR PRt
No. Name of Test Items Shaok
s a2 ]
5 Bef Y F Aft =3
Bm | moks 2 W Bofore BB Al | gk [#awE |
%5 - FE | FRELEE| B F-&.v, JE | Mass Loss | Residual | FL%
7 Sample Status
Sample Mass ocv Mass oCV OCV | Other
No /g AY /g Y /% /% Event
001 | oyeponi®t ] 1on.o1 | 824 191.25 | 8.24 0. 00 100.00 | o©
002 | oyepo®Rt | 190.84 | 8.28 190.85 | 8.28 0.00 | 100.00 | o
003 | ieyerprnt | 190.63 | 828 190.60 | 8.28 0. 02 100.00 | o
004 | yepx®R® | 19117 | 827 191,19 | 8.27 0.00 | 100.00 | o
005 | ssoveporiait | 190.83 | 8.27 190.84 | 8.27 0. 00 100.00 | ©
006 | ssvopois ot o | 19ies@(HSG 06 191. 16| (o 0. 02 100.00 | ©
007 | pserporit ] 19014 | 8.26 190.14 | 8.26 0. 00 100.00 | o
008 | e i reid il 100.69 | 827 190.71 | 8.27 0. 00 100.00 | ©
j\ —F/I\ E 'his spn]ccor Li nhLIL;EILki onally
&iE: LRk VR D-ARAR R F-R K 0-Riif. RRA. Rk, TE. AX.

~[r - . ey
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NO. 1120090414

A5 5 BWRE LA | Mk T

No. Name of Test Items External short circuit
GRCE R Bk A R ORSRE .
Sample No. Sample Status Max. Extern/a%:Temperature Other Event

001 lCYéclztcl???ﬁ;%ged 58.3 o

ai ICYécggﬁsz;‘iged 57.9 0

v 1C\’écggﬁ;ﬁﬁgged 97.3 o

b lCYécggi‘ffﬁgged 56. 3 0

408 25C$gcg§ﬁ?§$ged 58. 3 o

006 25c$gcgﬁﬁyi\ fg;%ged 57.2 0

007 25C\2{2C;LC1?]:\? fﬁggm 8l 5 0

00g 25C$gcfzgﬁ?({;}§ged 8.4 o
LJT%[W This space intentionally left

blank

FE: DR R F-RK 0-AMAK. LRK. LKE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

<& S

\ 9
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5 6 MR B & AR N
No. Name of Test Items Impact
x 2 2 <5 e
BR8-S BaRE ki simien HAR
ax. na emperature
Sample No. Sample Status s C P Other Event

1CYC 50% 755t

003 1CYC 50% Capacity 19.0 0
1CYC 50%Acht

010 1GYC 50% Capagity 19.6 0
1CYC 50% 7kt

o1l ICIC 50% Capacity 19.3 0
10YC 50%70kt _

012 1CYC 50% Capacity 19.5 o
10YC 50%78 5 :

al8 1CYC 50% Capacity 19.9 0
25CYC 50%7 5t ,

e 25CYC 50% Capacity 20.0 0

- 25CYC 50% ¢t B

s 25CYC 50% Capacity 19.8 0
25CYC. 5007

01 25CYC480% Oapaci ty 19.6 0
25CYC 50% 7 :

017 25CYC 50% Capacity 1 19.6 0

018 25CYC 50%75 5 g - 5

25CYC 50% Capacity

ELW:ZF[W This space intentionally left
o blank

HiE: DR F-RK 0-RMBk. LK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

O\ X/

drmls
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F5 ; WRE LA | TR
No. Name of Test Items Overcharge
b5 PR HEeR R
Sample No. Sample Status Other Event
1CYCHEAT A
019 1CYC Fully charged @
1CYCse 4 Al
020 1CYC Fully charged 4
‘ 1ICYCsE4Fa
021 1CYC Fully charged o
1CYCHEA 7 e,
022 1CYC Fully charged Q
) 25CYCHE A el
023 25CYC Fully charged 9
‘ 25CYCEAFa
024 25CYC Fully charged 9
_ 25CYCHEA e He
025 25CYC Fully charged 0
026 25CYCoE 0

25CYC Fully charged

Qi'f;ﬁfEﬂ This space intentionally left hlank

&iE: DMK PRk O-FZfBik. A K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

[T L e VY S
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5 3 KRR B 4 AR s )
No. Name of Test Items Forced discharge
Houbh5 ok AL
N
Sample No. Sample Status Other Event
1CYCHE AR,
027 1CYC Fully discharged 0
1CYCH5EATH A
028 1CYC Fully discharged 0
1CYCHE At
029 1CYC Fully discharged 0
1CYCHE A A He,
030 1CYE Fully discharged O
. 1CYC5E AT
031 1CYC Fully discharged O
- 1CYCHE Al
032 1CYC Fully discharged Y
. 1CYCHE Al
033 1CYC Fully discharged 0
1CYCHE AL _
034 1CYC Bl 1y discharged 0
1CYCHE AR
035 16YC Fully discharged 0
e iy il
036 1CYC Fully discharged O
. 25CYCHE AT, .
037 25CYC Fully discharged 0
. 25CYCHE ATl
038 25CYC Fully discharged 0
25CYCHEA L
039 25CYC Fully discharged O
25CYCHEAT IR,
040 25CYC Fully discharged 0
25CYCHEATH
041 95CYC Fully discharged 0
25CYCHEA I
042 g5CYC Pully dischareed 0
‘ 25CYCHEA TR HA
043 25CYC Fully discharged 0
25CYCHEAT
044 25CYC Fully discharged O
25CYCHEAT IR,
045 J50YC Fully dischargsd 0
25CYC5E 4T
046 96CYC Fully discharged 0

#iE: DRIk PR K 0-RMIK. LAZK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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